
A TECHNICAL EVALUATION OF THE EXISTING

WASTEWATER TREATMENT PLANTS IN THE

HEBRON GOVERNORATE

BY

ALA' ABDEEN ALA’ AL- SHARBATI

MAI Al-HAMMOURI

CIVIL & ARCHITECTURAL ENGINEERING DEPARTMENT

COLLEGE OF ENGINEERING AND TECHNOLOGY

PALESTINE POLYTECHNIC UNIVERSITY

HEBRON- WEST BANK

PALESTINE

JUNE - 2007



II

A TECHNICAL EVALUATION OF THE EXISTING

WASTEWATER TREATMENT PLANTS IN THE

HEBRON GOVERNORATE

BY

ALA' ABDEEN ALA’ AL- SHARBATI

MAI Al-HAMMOURI

A PROJECT REPORT SUBMITTED IN PARTIAL FULFILLMENT OF

REQUIREMENTS FOR THE DEGREE OF

BACHELOR OF ENGINEERING

IN

CIVIL & ARCHITECTURAL ENGINEERING DEPARTMENT

SUPERVISED BY

Dr. MAJED ABU SHARKH

Eng. WAEL AWADALLAH

CIVIL & ARCHITECTURAL ENGINEERING DEPARTMENT
[...]
The overall “conclusions ” are given in Chapter Seven.



CHAPTER

2 WASTEWATER TREATMENT IN PALESTINE

2.1 Preliminary Remarks

2.2 Wastewater Disposal and Collection

2.3 Characteristics of Wastewater

2.4 Wastewater Production

2.5 Wastewater Treatment in the West Bank

.



Chapter Two Wastewater Treatment in Palestine

10

CHAPTER TWO

WASTEAWTER TREATMENT IN PALESTINE

2.1 Preliminary Remarks

In the West Bank, only 30-35% of the population as a whole is connected to sewage networks.

The majority of the population uses individual or communal cesspits for wastewater disposal.

Cesspits are emptied by vacuam tanker, which usually dump their contents onto open ground or

wadis. In spite of the low overall percentage of access to sewage, approximately 70% of houses

in the main West Bank cities are connected. Most villages have no sewage system, and refugee

camps sewage flows through open drains.

Due to water scarcity, wastewater in the West Bank is highly concentrated. Low per-capita water

consumption within Palestinian households affects the sewage composition by increasing the

organic constituents and influent salinity. Wastewater has the characteristics of domestic

wastewater since only light industries are prevailing. The total annual quantity of wastewater in

the West Bank is estimated at 40 million cubic meter. Only about 14 million cubic meter is

collected through sewer networks while cesspits and septic tanks receive the rest.

In West Bank, wastewater treatment has been neglected to a certain extent, with most attention

focused on measures to solve water quantity and supply problems. The existing wastewater

treatment plants in the West Bank are inadequate to serve the volume of wastewater being

discharged. Wastewater treatment and reuse offer an increasingly attractive option to meet the

growing water shortages facing urban, industrial and agricultural consumers in the West Bank.

At the same time, wastewater treatment nowadays becomes more and more important for the

protection of the enviroment and community. Wastewater treatment strategies has to be put

forward in order to expliot this unconventional source of water, mainly in agriculture.

This chapter is devoted to a brief review of investigation on wastewater treatment and reuse in

the West Bank. The studies included in the present review cover the experimental as well as  the

theortical works.



Chapter Two Wastewater Treatment in Palestine

11

2.2 Wastewater Disposal and Collection

As mentioned earlier, about 65-70% of the total population in the West Bank are using cesspits

as the final disposal system of wastewater. Cesspits are considered the traditional method of

wastewater  in West Bank. Only now with the cooperation between PECDAR and the

Palestinian Authority, there are new projects to construct sewer networks (Sultan & Shalan,

1999).

Septic tank, which are preferable cesspits, are rarely used in Palestine because of its cost and

lack of enviromental awareness. In the refugee camps which are directed by the UNRWA, open

channels are used to move the waste a way from homes. During in the rainy season, the channels

often over flow allowing waste to flood the streets and sometimes peoples homes. However,

recently the UNRWA has undertaken to improve sewage collection systems, which will be

connected to the nearby municipal systems or treatment facilities, Table (2.1) shows the

percentage of the people connected to sewage network in the districts of  the West Bank (Sultan

& Shalan,1999).

Table ( 2.1) : Percentage of the Population Connected to Sewage Network

District
%Population Using Cesspits and

Open Channels

%Population Connected to Sewage

Network

Tulkarm 70 30

Nablus 62 38

Jenin 87 13

Ramallah 78 22

Jerusalem 60 40

Jericho 100 0

Bethlehem 65 35

Hebron 83 17



Chapter Two Wastewater Treatment in Palestine

12

2.3 Characteristics of Wastewater

Several investigaters have studied the characteristics and water quality of wastewater. Most of

the wastewater  in the West Bank is municipal wastewater that contains domestic, industrial and

commercial waste. The raw wastewater characteristics for each of the West Bank districts are

shown in Table (2.2).

Table (2.2): Characteristics of Raw Wastewater in the West Bank Districts

Parameter
Location ( district )

Ramallah Tulkarm Hebron Bethlehem Jenin

Ph _ 6.5 6.0 6.5 7.5

COD 1390 540 2736 2724 1446

BOD 525 250 520 660 1100

TSS 1290 398 1794 688 1088

Chloride 350.0 801 3540 1080 1400

Phosphate 13.1 17.9 134 45.6 46.0

Phosphorus _ 5.7 414 141 15.3

Nitrate _ 123 33.4 250 182

Sodium _ 252 839 411 700

All concentrations  are in mg/l except the pH.

According to the internatioal classifications of domestic wastewater, West Bank has a strong

wastewater due to the low per capita water consumption which leading to high values of

Biochemical Oxygen Demand (BOD), Chemical Oxygen Demand (COD), and Total Suspended

Solid (TSS) (Elayyan et al,1997).

Wastewater in the West Bank contains BOD concentration from 250-1100 mg/l and COD

concentration from 540-2736 mg/l, while developed countries have BOD between 200-300 mg/l

and COD from 400-500 mg/l, which is mainly due to higher availability and consumption of

water in these countries (Sultan & Shalan,1999).



Chapter Two Wastewater Treatment in Palestine

13

2.4 Wastewater Production

The amount of domestic wastewater generated in the West Bank and Gaza Strip can be

estimated based on the water consumption and the percentage of waste. The per capita

consumption of water for domestic use in the West Bank ranges between 30-40 m3/year.

Nashashibi, M. and Van  Duijl, L.A.(1995) estimated the quantity of wastewater in the West

Bank district and Gaza Strip. The data are shown in Table (2.3).

Table (2.3): Wastwater Production in the West Bank and Gaza Strip for Year 2005

Area
Connected Population in

thousand

Wastewater Production

l/c.d m3 /d

W
es

t

B
an

k

Hebron 146 40 5860

Ramallah 30 70 2070

Al-Bierh 24 70 1680

Nablus 134 60 7970

Jenin 27 60 1630

Tulkarem 26 60 1540

Bethlehem 39 70 2740

G
az

a 
St

ri
p

Gaza City 229 70 16020

Rafah 107 70 7500

Jabalia 165 70 11540

2.5 Wastewater Treatment in the West Bank

There are seven old treatment plants in the West Bank and Gaza Strip. Four are located in West

Bank cities,  namely Ramallah, Jenin, Tulkarem and Hebron (Al-Khalil). Three are in Gaza Strip

in the cities of Biet Lahia, Gaza and Rafah. All have operational difficulties and are not

functioning effectively, and some are not functioning at all. Most of these plants are over loaded,

under-designed or have experienced mechanical failures (UNEP, 2003).



Chapter Two Wastewater Treatment in Palestine

14

2.5.1 Existing Wastewater Treatment Plants

1. Ramallah wastewater treatment plant

The treatment plant is a stabilization pond system with 1.33 ha area, 2600 m3/d influent flow rate

and one week retention time. The system consist of 2 parallel-anaerobic lagoons with 1700 m2

surface area, 3800 m3 volume, 3.7 m depth and 2.5 d retention time each. After that the water

flows to two serial facultative lagoons. The first facultative lagoon has 5400 m2 surface area,

5400 m3 volume and 1.5 d retention time. The second facultative pond is of 4500 m2 surface

area, 4500 m3 volume and 2.5 d retention time. The influent wastewater of the system is that

collected through the sewer system which equals 2490 m3/d and about 100 m3/d as septage. The

influent and the effluent characteristics are shown in Table (2.4 ). The effluent of the treatment

plant is disposed by an underground 12 inch pipeline that extends for about 2 km south of the

treatment plant and it flows out freely to the surface of Wadi Bitunia (Ayalon) (Awadallah,

2000).

2. Al-Bireh wastewater treatment plant

The plant is located in Wadi Al-Ein over 2.2 ha area. The plant is extended aeration system

newly constructed, with influent design flow rate of 5750 m3/d, and overall retention time of 20

days. The treatment process includes preliminary treatment by grit removal and screening. After

screening the wastewater is diverted equally to two parallel aeration tanks each with volume

capacity of 7000 m3, surface area of 1000 m2 and 6 m depth. The effluent of aeration tanks is

diverted to two parallel final clarifiers.

Most of the sludge accumlated in the clarifiers is returned to the aeration tanks while the excess

sludge goes to the thickener for dewatering. The water passing the carifiers goes to disinfection

by UV radiation, and collected in reservior of 1200 m3 capacity. The final effluent is discharged

through Wadi Al-Ein by 5 km pipeline to be reused for irrigation, in Dir-Dabwan land where

large uncultivated areas exist (Awadallah,2000).



Chapter Two Wastewater Treatment in Palestine

15

Table (2.4): The Influent and the Effluent Data of Ramallah Wastewater Treatment Plant

Parameter Influent Effluent Removal Efficiency

BOD (mg/l) >1000 - -

COD (mg/l) 3342 2000 40%

Kj-N(mg NH+
4-N/I) 67.4 45.6 32%

NH4-N (mg/l) 48.8 41.1 16%

NO-3-N (mg/l) 0.36 0.51 -

NO-2-N (mg/l) 0.02 0.01 62%

SO-2
4 (mg/l) 299 115 -

PO-3
4- P (mg/l) 8.3 14.6 -

P- total (mg/l) - - -

Cl- (mg/l) 741 970 -

S -2 1.1 1.3 -

pH 7.7 7.3 -

T (C) 17.2 12.4 -

DO (mg/l) 2.9 0.1 -

Fecal coliforms/100ml 4.8*10 8 4*105 99.9%

Data based on the average of 10 samples by the author.

3. Jenin wastewater treatment plant

The incoming flow rate is more than 1000 m3/d. The system comprises 10500 m2 of serial pond

system of aerated, facultative and maturation ponds. The influent BOD is in the range of 1000-

1100 mg/l, while the effluent BOD is in the range of 400-500 mg/l. The system suffers from

overloading and poor maintenance. The system flood to the nearby lands and Wadis joining El-

Muaqatta. The effluent flows through the Wadi and is collected in an earthen reservoir and used

for cotton irrigation by the Israeli settlements (Awadallah,2000).



Chapter Two Wastewater Treatment in Palestine

16

4. Tulkarem wastewater treatment plant

Approximately 70% of the city is connected to the sewer system which has more than 50%

leakage. The treatment plant comprises 3 serial stabilization ponds with an influent flow rate

value of 700 m3/d. The effluent of the plant flows to Wadi Zomer where it joins other wastewater

flows from Nablus and Anabta. Half of the wastewater quantity flowing through Wadi Zomer, is

used by the Israeli side for cotton irrigation after treatment in an earthen resevoir

(Awadallah,2000).

2.5.2 On-site Pilot Plants

1. Bir-Zeit university wastewater treatment plant

The system treated the produced wastewater from the university with an average flow rate of 22

m3/d. The treated wastewater is used for toilet flushing and landscape irrigation in the university.

The system performance in terms of COD removal is 80% (Awadallah,2000).

2. Al-Aroub agricultural school wastewater treatment plant

A duckweed-based pond system treating 10 m3/d of wastewater from the agricultural school, Al-

Aroub college and the adjacent stable of the cows. The effluent water is used for producing

seedlings in a forest-tree nursery constructed for this purpose. In terms of BOD and COD the

effluent meets the WHO guidelines for reuse in irrigation or groundwater recharge Table(2.5 )

(Awadallah,2000).

3. On-site wastewater treatment plant for one houshold in Bilien village in Ramallah

district

A septic tank-trickling filter-based system treating 0.5 m3/d of gray wastewater for a house of 13

persons. The influent COD is 650 mg/l and after the system approaches steady-state the effluent

COD value is 60 mg/l. Effluent water is used for irrigating citrus and olive trees around the

house (Mustafa, 1997).



Chapter Two Wastewater Treatment in Palestine

17

Table (2.5): Data About Al-Aroub School Wastewater Treatment Plant

Parameter Influent after Settling Effluent
Removal Efficiency

(%)

BOD (mg/l) - <20 -

COD (mg/l) 125.4 <50 >70

NH+
4-N (mg/l) 89 <30 66.3

NO-
3-N (mg/l) 0.5 2.3 -

TDS (mg/l) 1630 1476 -

PH 7.45 8 -

DO 0.5 >2 -

Data based on the average of 5 samples analyzed by the author. (Awadallah,2000).

2.5.3 Treated Wastewater Reuse for Agriculture

The use of sewage effluents for irrigation of agricultural crops is an attractive and popular

wastewater reuse option. Wastewater can supplement available freshwater resources. Agriculture

can beneficially use not only water, but also, within certain limitations, the additional resources

found in wastewater, such as organic matter, nitrogen, phosphorous, potassium, minor elements

and other nutrients. Moreover, irrigation is relatively flexible with respect to water-quality

requirements. Stonecrops may be irrigated with low quality water without major risks, and some

water quality problems can be solved by suitable agronomic practices. Reclaiming municipal

wastewater for agricultural reuse is the currently adopted strategy in many countries. Irrigation

with treated wastewater has been practiced in a number of contries on a variety of crops and has

been successful (Sultan and Shalan, 1999).

The study of assement of treated wastewater reuse for irrigation in the Hebron city has been

conducted by Al-Zeer, 2000. The results show that an area of about 18250 dounm in south

Hebron city can be irrigated with treated wastewater.

Sultan and Shalan (1999) studied wastewater treatment and reuse using dukweed. By using

treated effluent in irrigation, it was found that irrigation with 50% of total water demand using



Chapter Two Wastewater Treatment in Palestine

18

treated wastewater produced crop yeilds that compared with those from the fully irrigated plots,

regardless of whether the full irrigation was from recycled or portable sources. Based upon these

simple preliminary results, it was concluded  that a balance between water consumption, nutrient

addition and crop production was achieved and this justified an expansion of the experimental

ponds to become a larger pilot activity.

2.5.4 Wastewater Treatment Strategies

The West Bank extends over the central highlands of Palestine. This area is the recharge area of

the West Bank aquifer. The improper disposal and reuse methods of wastewater especialy in the

highly permeable areas of limestone overlying the West Bank aquifer endangers the quality of

the ground water. Any mismanagement will cause serious proplems, especially to ground water.

The recycling and reuse of wastewater, if properly carried out with sufficient health, ecologicail

and enviromental safeguards, can be a highly beneficial enviromental and water conservation

strategy (Sultan and Shalan, 1999).

The appropriate technology for wastewater treatment should meet the needs for a range of

physical, geographic and climatic conditions. The most appropriate wastewater treatment to be

applied before effluent use is that which will produce an effluent meeting the recommended

standards both at low cost and with minimal operational  and maintenance requirement. Adopting

as low a level of treatment as possible is specially desirable in the West Bank not only from the

point of view of cost but also in acknowledgment of the difficulty of operating complex systems

reliably. As a conclusion, compact, enclosed and covered treatment system are recommended for

large or dense urban areas. Where land is available and inexpensive, it is recommended to use

natural treatment systems with minimal cost and low energy consumption (Elayyan,1997).



CHAPTER

3 WASTEWATER TREATMENT-OVERVIEW

3.1 Preliminary Remarks

3.2 Treatment Objectives

3.3 Wastewater Treatment Process.

3.4 Biological Wastewater Treatment

3.5 Important Factors in Process Selection

3.6  Wastewater Reuse Applications



Chapter Three Wastewater Treatment-Overview

20

CHAPTER THREE

WASTEWATER TREATMENT–OVERVIEW

3.1 Preliminary Remarks

Wastewater collected from municiplities and communties must ultimately be returned to